+ Installations for WB-6066 (2 booths side by side).

Page-1



+ Installations for WB-6066 (2 booths side by side).

Take out Swing Open Backdraft Upper Section and Swing
Open Backdraft Lower Section.

e Join Swing Open Backdraft Upper Section and Swing

Open Backdraft Lower Section together with:

Hardware I

Grainger

Part name Description Model #

Hex Screw 5/16" x 3/4"

Flat Washer |5/16” x OD23 x 2t 20 *1JY31

(*) Hardware item at similar spec available locally.

Page-2



+ Installations for WB-6066 (2 booths side by side).

Swing Open Backdraft Upper Section

L]
0

Wire Way — <

Swing Open Backdraft Lower Section

@ Note: the wire way on right side.

Page-3



+ Installations for WB-6066 (2 booths side by side).

e Take out Adjustable Feet
e Fasten Adjustable Feet to Left Side Panel, Middle

Side Panel and Right Side Panel.

Page-4



+ Installations for WB-6066 (2 booths side by side).
e Take out Left Side Panel.
e Fasten Left Side Panel to and Swing Open Backdraft
Upper Section and Swing Open Backdraft Lower

Section together with:

Hardware D

Grainger
Model #

Part name Description Q'ty

-4 _:_l:".
1-1/4
Hex Screw T y (A
(Partially 3/8" x 4" o g 6 1KA62
Threaded) 33
2.4 A" o |

it

T

Page-5



+ Installations for WB-6066 (2 booths side by side).

Flat Washer

3/8" x OD23 x 2T

0D23

12

*1JY33

Nylon Hex Nut

3/8"

3HDU4

(*) Hardvare item at similar spec available locally.

Page-6




+ Installations for WB-6066 (2 booths side by side).

Left Side Panel Swing Open Backdraft

Upper Section

Swing Open Backdraft
Lower Section

Swing Open Backdraft
Upper Section

Swing Open Backdraft
Lower Section

Left Side Panel

Page-7



+ Installations for WB-6066 (2 booths side by side).
e Take out Middle Side Panel.
e Fasten Middle Side Panel to and Swing Open
Backdraft Upper Section and Swing Open Backdraft

Lower Section together with:

Hardware E

Grainger

Part name Description QY Model #

Hex Screw
(Partially 3/8" x 5-1/2"
Threaded)

6 1KA62




+ Installations for WB-6066 (2 booths side by side).

Flat Washer

3/8" x OD23 x 2T

0D23

12

*1JY33

Nylon Hex Nut

3/8"

3HDU4

(*) Hardvare item at similar spec available locally.

{2 Note: do not completely tighten the hardware at this time.

After Swing Open Backdraft Upper Section and Swing

Open Backdraft Lower Section are in position, ensure all

holes patterns match. Then, proceed fastening.

Page-9




+ Installations for WB-6066 (2 booths side by side).

e Take out Swing Open Backdraft Upper Section and
Swing Open Backdraft Lower Section.

e Join Swing Open Backdraft Upper Section and Swing

Open Backdraft Lower Section together with:

Hardware I

Grainger

Part name Description Model #

Hex Screw 5/16" x 3/4"

Flat Washer |5/16” x OD23 x 2t 20 *1JY31

(*) Hardware item at similar spec available locally.

Page-10



+ Installations for WB-6066 (2 booths side by side).

Swing Open Backdraft
Upper Section

Middle Side Panel

Swing Open Backdraft
Lower Section

Swing Open Backdraft
Upper Section

Middle Side Panel

Swing Open Backdraft
Lower Section

Page-11



+ Installations for WB-6066 (2 booths side by side).

Swing Open Backdraft
Upper Section

Swing Open Backdraft

Lower Section
Middle Side Panel @

Swing Open Backdraft
Lower Section

Swing Open Backdraft
Upper Section

Swing Open Backdraft
Lower Section

Middle Side Panel

R



+ Installations for WB-6066 (2 booths side by side).

e Take out Right Side Panel.
e Fasten Right Side Panel to and Swing Open Backdraft
Upper Section and Swing Open Backdraft Lower

Section together with:

Hardware C

Grainger
Model #

Part name Description Q'ty

XL
. Tl B e s
L

F
N

Hex Screw
(Partially 3/8" x 4"
Threaded)

(o))

1KA62

kbl
|

T

5N

2414

it

I
.:__,__j- =
W & N

3-1/4"

ek Lad

] |
Lkt
5

L5

Page-13



+ Installations for WB-6066 (2 booths side by side).

Flat Washer

3/8" x OD23 x 2T

0D23

12

*1JY33

Nylon Hex Nut

3/8"

3HDU4

(*) Hardware item at similar spec available locally.

Page-14




+ Installations for WB-6066 (2 booths side by side).

Swing Open Backdraft
Upper Section

Right Side Panel

Swing Open Backdraft
Lower Section

Swing Open Backdraft
Upper Section

Right Side Panel

Swing Open Backdraft
Lower Section



+ Installations for WB-6066 (2 booths side by side).

e Take out Fixing Base (left).
e Fasten Fixing Base (left) and Fixing Base (right) to

Left Side Panel with:

Hardware R & Hardware S

. Grainger
Part name Description Model #
Hex Screw 5/16" x 3/4" ': 2 1YU33
3/4"
Flat Washer | 5/16"” x OD23 x 2t 2 *1JY31
Hex Screw 3/8" x 3/4" 14 % o 2 | 1vu4
12— 8
3/4"
Flat Washer 3/8" x OD23 x 2T 2 *1JY33

(*) Hardware item at similar spec akAdilttble locally.



+ Installations for WB-6066 (2 booths side by side).

Fixing Base (left)

Left Side Panel

Fixing Base (right)

Fixing Base (left)

Left Side P I
efrt Side Pane Right Side Panel

Page-17



+ Installations for WB-6066 (2 booths side by side).

e Fasten Fixing Base (left) and Fixing Base (right) to

Swing Open Backdraft Upper Section with:

Part name

Hardware A & Hardware B

Grainger
Model #

Description Q'ty

Hex Screw 3/8" x 2-1/2" 4 1YU47

Flat Washer 3/8" x OD23 x 2T 8 *1JY33

Nylon Hex Nut 3/8" 4 3HDU4
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-18




+ Installations for WB-6066 (2 booths side by side).

Swing Open Backdraft
Upper Section

Fixing Base (left) A

x_‘.

Fixing Base (right)

Fixing Base (left)

Fixing Base (right)

Page-19



+ Installations for WB-6066 (2 booths side by side).
e Take out Top Hood Draft (left) and Top Hood Draft

(right)

e Fasten Top Hood Draft (left) to Top Hood Draft (right)

together with:

Hardware Q

Part name Description Q'ty Grainger

Model #
Hex Screw 3/8" x 1" 9 1YU43
Flat Washer | 3/8” x OD23 x 2T 18 *1JY33
Nylon Hex Nut 3/8” 9 3HDU4

(*) Hardware item at similar spec available locally.
Page-20



+ Installations for WB-6066 (2 booths side by side).

Top Hood Draft (left)

Top Hood Draft (right)

Top Hood Draft (left) ﬂ

Top Hood Draft (right)

Page-21



+ Installations for TMC-5-4.

e Fasten Top Hood Draft to Main Chamber Fixing Base

together with:

Hardware ]

N Grainger
Part name Description Model #

Hex Screw 5/16" x 3/4"

AL, s i s

O
-

]
P
Lad

Flat Washer |5/16” x OD23 x 2t 70 *1JY31

Nylon Hex Nut 5/16" 28 3XTK3

NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-22



+ Installations for WB-6066 (2 booths side by side).

Top Hood Draft

Swing Open Backdraft
Upper Section




. Installations for WB-6066 (2 booths side by side).

Take out Left Side Panel Top Joints and Right Side
Panel Top Joints.

e Fasten Left Side Panel Top Joints and Right Side
Panel Top Joints to Left Side Panel, Middle Side

Panel, Right Side Panel and Top Hood Draft together

with:

Hardware F and Hardware G

Grainger

Part name Description Model #

Hex Screw 5/16" x 3/4"

Flat Washer |5/16” x OD23 x 2t 16 *1JY31

(*) Hardware item at similar spec available locally.

Page-24



+ Installations for WB-6066 (2 booths side by side).

Left Side Panel
Top Joints

Left Side Panel
Top Joints

Right Side Panel
Top Joints

Left Side Panel
Top Joints

Right Side Panel

Top Joints

Page-31

Page-32

Page-25



+ Installations for WB-6066 (2 booths side by side).

Top Hood Draft

Left Side Panel Top Joints

Top Hood Draft

Left Side Panel Top Joints

Middle Side Panel

Left Side Panel

Page-26



+ Installations for WB-6066 (2 booths side by side).

Top Hood Draft  pight Side Panel Top Joints

Top Hood Draft

Right Side Panel Top Joints

Middle Side Panel

Right Side Panel

Page-27



+ Installations for TMC-5-4.
® Take out TMC-5-4.

e Fasten TMC-5-4 to Top Hood Draft together with:

Hardware K

N Grainger
Part name Description Model #

Hex Screw

5/16" x 3/4”

AL, s i s

Flat Washer | 5/16" x OD23 x 2t 17 *1JY31

(*) Hardware item at similar spec available locally.

Page-28



+ Installations for WB-6066 (2 booths side by side).

TMC-5-4

Top Hood Draft

Top Hood Draft

Page-29



+ Installations for WB-6066 (2 booths side by side).

e Take out Curtain Rod

e Fasten Curtain Rod to Side Panel together with:

Hardware H

Grainger

Part name Description Model #

Hex Screw 1/4" x 3/4" 16 1UY24

Flat Washer | 1/4” x OD19 x 2T 16 *13JY29

(*) Hardware item at similar spec available locally.

Page-30



. Installations for WB-6066 (2 booths side by side).

Curtain Rod

Left Side Panel

Middle Side Panel

Page-31



+ Installations for WB-6066 (2 booths side by side).

Take out Control Box

e Fasten Control Box to Top Hood Draft together with:

Hardware L

Grainger

Part name Description Model #

Hex Screw 5/16" x 3/4"

Flat Washer |5/16” x OD18 x 2t 6 *1JY31

(*) Hardware item at similar spec available locally.

Page-32



+ Installations for WB-6066 (2 booths side by side).

Control Box )

Top Hood Draft

Control Box

Top Hood

Page-33



+ Installations for WB-6066 (2 booths side by side).

® Take out Control Panel Left Side from the bottom of the
wire way.
® Fasten Control Panel Left Side on the Swing Open

Backdraft Upper Section.

Control Panel

Control Panel

Swing Open Backdraft
Upper Section

Page-34



+ Installations for WB-6066 (2 booths side by side).

® Take out Control Panel Right Side from the bottom of
the wire way.
® Fasten Control Panel Right Side on the Swing Open

Backdraft Upper Section

Control Panel

Control Panel

Page-35



14"

3/8

12"
34 —

1-1/2"

ZII

2-1/4"
2-1/2" —
2-3/4" —

3 —
3-1/4"—
312" —
3-3/4" —

4”_
4-1/4" —
4-1/2" —
4-3/4" —

o
5-1/4" —
5-1/2" —
5-3/4" —

6" —
6-1/4" —
6-1/2" —
6-3/4" —

7" —
7-1/4" —
7-1/2" —
7-3/4" —

8" —

8-1/2"—

glll s

g_ 1J||rzh

1Dl| ==

_ 5}[32I-

-_Eflﬁh
— 7"

— 578"
— 78"

—1-1/4"

—1-3/4"

Page-36

S5mm
10mm
15mm
20mm
25mm
30mm
35mm
A40mm
45mm
50mm
B0mm
70mm
80mm
90mm

100mm
110mm
120mm
130mm
140mm
150mm
160mm
170mm
180mm
190mm
200mm
210mm
220mm
230mm
240mm

250mm




Flat Washer: 1/4"

0D23
0D13 oD19

Flat Washer: 5/16"
0D23 oD28 0D30

eXoJolo

Flat Washer: 3/8"
0D23 0OD25 0D28 0oD30

5666

Flat Washer: 1/2"

OD25 0D28 0D34
Flat Washer: 7/16" Flat Washer: 5/8"
0D25

OD38 0D40

Page-37



HEX NUT

3; 1 Elr 1;4“
HEX MNUT HEX NUT

NYLON HEX NUT

14 5/16"
MYLON HEX MUT WYLON HEX NUT

5/16"

HEX NUT

3/8"

MYLOM HEX NUT

Page-38

3/8"

»

HEX MUT

1/2"

NYLON HEX NUT

1/2"

HE¥X MUT



